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SAMPLE DESCRIPTION :

COLOR :

MATERIAL COMPONENT :

SAMPLE RECEIVED :

TESTING PERIOD :

SAMPLE SUBMITTED BY :

--- PLEASE SEE THE NEXT PAGE FOR TEST RESULT(S) ---

2011/01/20 TO 2011/01/25.

2011/01/20.

TAIWAN PAIHO LIMITED.

==============================================================================================

POLYESTER.

GREY.
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PAIHO GROUP

NO. 575 HO KANG RD., HO MEI TOWN,
CHANG HUA HSIEN, TAIWAN
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TEST ITEM(S) METHOD MDL SPEC RESULT CONCL.

CHROMIUM VI
(PRODUCT CLASS I,II,III,IV)

ISO 105-E04
(ARTIFICIAL ACIDIC SWEAT

SOLUTION)
0.3 <0.500 n.d. PASS

EXTRACTABLE HEAVY METALS --- --- --- --- ---
LEAD
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.2 <1.00 n.d. PASS

LEAD
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

0.2 <0.200 n.d. PASS

MERCURY
(PRODUCT CLASS I,II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.02 <0.020 n.d. PASS

COPPER
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

1 <50.0 n.d. PASS

COPPER
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

1 <25.0 n.d. PASS

COBALT
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.5 <4.00 n.d. PASS

COBALT
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

0.5 <1.00 n.d. PASS

NICKEL
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

1 <4.00 n.d. PASS

NICKEL
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

1 <1.00 n.d. PASS

ANTIMONY
(PRODUCT CLASS I,II,III)

ISO 105-E04
(TESTING SOLUTION II)

1 <30.0 n.d. PASS

CADMIUM
(PRODUCT CLASS I,II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.1 <0.100 n.d. PASS

ARSENIC
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.2 <1.00 n.d. PASS

ARSENIC
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

0.2 <0.200 n.d. PASSmg/kg

mg/kg

mg/kg

mg/kg

mg/kg
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mg/kg
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TEST RESULT(S)：
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TEST ITEM(S) METHOD MDL SPEC RESULT CONCL.

CHROMIUM
(PRODUCT CLASS II,III,IV)

ISO 105-E04
(TESTING SOLUTION II)

0.5 <2.00 n.d. PASS

CHROMIUM
(PRODUCT CLASS I)

ISO 105-E04
(TESTING SOLUTION II)

0.5 <1.00 n.d. PASS

mg/kg

mg/kg

UNIT

PRODUCT CLASS III : NO DIRECT CONTACT WITH SKIN
PRODUCT CLASS IV : DECORATION MATERIAL

NOTE 4：MDL = METHOD DETECTION LIMIT.

NOTE 1：ppm = mg/kg
NOTE 2：n.d. = Not Detected.

NOTE 3：PRODUCT CLASS I : BABY
PRODUCT CLASS II : IN DIRECT CONTACT WITH SKIN
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** END OF REPORT **

SAMPLE PHOTO
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